

SUMMARY OF RESULTS OF TESTING CERTIFICATE 0588 / 12.01.2006

NUMBER	0588	DATE	12 / 01 / 2006
---------------	------	-------------	----------------

Client' s data:	EXALCO S.A. ALUMINIUM INDUSTRY 8th klm. NATIONAL ROAD LARISA-THESSALONIKI GR 411 10 LARISA GREECE
Product description:	DOUBLE SASH DOOR TILT & TURN
Material:	ALUMINIUM
System :	ALBIO 108



2200 x 1400 mm

Air Permeability <i>ELOT EN 1026:2000 / ELOT EN 12207:2000</i>	Class 4
Watertightness <i>ELOT EN 1027:2000 / ELOT EN 12208:2000</i>	Class 8A
Resistance to Wind Load <i>ELOT EN 12211:2000 / ELOT EN 12210:2000</i>	Class C3

THE RESULTS CONCERN EXCLUSIVELY THE ABOVE TESTED PRODUCT.



SINOPI PAPAPOPOULOU
TECHNICAL MANAGER



IOANNIS GKERTSOS
GENERAL MANAGER

EXACT TRANSLATION FROM THE GREEK ORIGINAL